For Husgvarna Parts Call 606-678-9623 or 606-561-4983

HHusqvarna | " e

LTH 120

(HCLTH120A) 954140003

) |
1

Repair Parts Manual Ride Mower

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

SCHEMATIC
RED 5 | | I | l 6 BLACK
BATTERY
RED l | RED
‘ FUSE 30 AMP O | ;
AMMETER : { | STARTER
{OPTIONAL) i B Bck gy
WHITE t \ 1 I
LO L O | |
| : . SOLENOID
. i
L B ¥
CLUTCH / BRAKE
{PEDAL UP) WHITE
SEAT SWITCH

IGNITION
SWITCH

BLACK

/77

(NOT OCCUPIED)

PLACK '<
[

———————— |
WHITE ! Q Q ; i 1
L e
i ! ! : :
[ [
! 1 SR s Lol o
L i BLACK | | BLACK
i
T T T o ——- -
i

(CLUTCH OFF) .
OUR _ CONNECTOR
® METER |
(OPTIONAL)
BLACK IGNITION ’_ SPARK PLUG
GAP
] UNIT (2 PLUGS ON
TWIN CYL. ENGINES)
RUSTRAUNS BRR )
BLE NS 1 AT T
]
CRANGE S AMP AG B 3000 fiem . DIODE |
L e m e A
\\ 14 VOLTS AC MIN. @ 3800 RPM (LIGHTS OFF)
HEADLIGHTS
BROWN BLACK
NOTE
YOUR TRACTOR IS
EQUIPPED WITH A SPECIAL
?LTERNATOF{ SYSTEM.
HE LIGHTS ARE NOT — @ —0O—
CONNECTED TO THE NON-REMOVABLE REMOVABLE
BATTERY, BUT HAVE THEIR CONNECTIONS CONNECTIONS /7 7
IGNITION SWITCH OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE
POSITION | CIRCUIT | “MAKE” | BRIGHTNESS OF THE LIGHTS WIRING INSULATED CLIPS
oFF ool none WILL CHANGE WITH ENGINE :
RUNLGHT] Bl T AsY SPEED. AT IDLE THE LIGHTS c“;g?:‘:g \;\TEV;EQEGM@\?%‘%TOEQ
, WILL DIM. AS THE ENGINE IS SERVICING OF UNIT, THEY
et hone ] SPEEDED UP, THE LIGHTS SHOULD BE REPLACED TO
START |B+L+S| NONE | WILL BECOME THEIR BRIGHTEST. PROPERLY SECURE YOUR WIRING.

27

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS

TRACTOR - MODEL NO. LTH120 (HCLTH1204), PRODUCT NO. 954 1400-03

ELECTRICAL

ts.com

28

WWW.mymowerpar



RE&I(IEI WyREna Parts Call 606-678-9623 or 606-561-4983

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

ELECTRICAL

KEY

PART
NO.

532144925
B74760412
819091016
810040400
573220400
5321566417
532153664
810090400
873350400
532136850
532004152
532124780
532146147

532108824
532124773
532121305
532140301
532124211
5321412286
532122147
532156442
871110408
532131563
532145673
873640400
532140844
532141940
532140413

DESCRIPTION

Battery 12 Volt 25 AMP

Bolt Hex Hd 1/4-20unc X 3/4
Washer 9/32 X 5/8 X 16 Ga.
Washer Lock Hvy Helical 1/4
Nut Fin Hex 1/4-20 Unc

Case Battery Mech Hinge
Switch Interiock Push-In
Washer Lock 1/4

Nut Jam Hex 1/4-20 Unc
Hamess Asm Light W/4152]
Bulb Light #1156

Cable Battery 86 Ga 11" red
Cable Battery 6 Ga 44" red w/16
wire

Fuse 30 AMP Auto Green
Cable Ground 6 Ga 12° black
Switch Piunger Ne Gray
Switch Ign 4 pos w/lights

Nut Ignition

Cover Sw Ignition

Key Ign Modelled Generic
Harness Ign.

Bolt Bik Fin Hex 1/4 - 20 x 1/2
Cover Terminal Red

Solenoid

Nut Keps Hex 1/4-20 Unc
Adapter Ammeter Rectangular
Protection Wire Loap
Harness, Eng. B&5/Tec Dual

NOTE: All component dimensicns given in U.S. inches.
1inch = 25.4 mm.

29

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

CHASSIS AND ENCLOSURES

30
WWW.mymowerparts.com



Y PAHSPMRRa Parts Call 606-678-9623 or 606-561-4983

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

CHASSIS AND ENCLOSURES

KEY
NO.

[fa R Foly LIS

10
11
13
14
17
18
20
23
25
26
28
29
30
31
37
38
39
51
52
53
57
58
60
64
68
74
129
134
140
142
143
144
145

PART
NO.

532160392
532140356
817490612
818131216
532155272
532162742
872140608
532155927
532157262
817490608
532156051
532126938
532156437
532124028
819131312
873800600
532149776
532149777
532156489
532139976
817490508
532139886
532139887
873800400
819091416
532150067
874780412
532150127
872140606
532154798
873510400
873680600
819091016
532160219
532158418
532156095
532154966
532154207
532156524
532005479

DESCRIPTION

Chassis Weldment

Drawbar, Stretch

Screw Thdrol 3/8-16x3/4 Ty-tt
Washer 13/32 x 3/4 x 16 Ga.
Bumper Hood/Dash

Dash P/L M, Slkscr Mech Na N/HM
Bolt Carriage 3/B-18 x 1

Panel Dash Lh

Fanel Dash Rh

Screw Thdral 3/8-16x1/2 Ty-it
Hood LT/PL Husqvarma
Bumper Hood

Plate Mtg Battery Fuel Tank Fr
Bushing

Washer 13/32 X 13/16 X 12 Ga
Nut Lock Hex W/ins 3/8-16 Unc
Grille LT/PL Husgvarna

Lens LT/PL Husqvarna

Fender Footrest STLT Pnt
Bracket Support Fender

Screw Thdrol 6/16-18 x 1/2 TYT

Bracket, Asm. Pivot, L.H., Mower Rear
Bracket, Asm. Pivot, A.H., Mower Rear

Nut Lock Hex W/lns 1/4-20
Washer 9/32 x 7/8 x 16 Ga.

Bracket Pnt. Pick off LT/PL Husgvarna

Bolt Hex 1/4-20 x 3/4

Air Duct Engine P/L

Bolt Rdhd Sqnk 3/8-16unc x 3/4
Dash Lower STLT

Nut Keps Hex 1/4-20 Unc

Nut Crownlock 3/8-16 UNC
Washer 9/32 x 5/8 x 16 Ga.
Rod Support Hood LT/PL Husg.
Bracket Suspension Front
Plate Reinforcement STLT
Bracket Swaybar Chassis
Bracket Pnt Footrest STLT

Rod Pivot Chassis/Hood

Flug Button

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm .

/

31

WWW.mymowerparts.com



For H Usgvana Parts Call 606-678-9623 or 606-561-4983
REPAIR PARTS |

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 95411 400-03
DRIVE -

32
WWW.mymowerparts.com



REPATNSSN AR Parts Call 606-678-9623 or 606-561-4983

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03
DRIVE '

KEY PART

NO.

NO.

532140807
532142431
5321448698
532154792
876020416
874490540
873800500
874780616
873800600
532121274
532145627
873350600
532106888
818131316
876020412
532145204
532071673
532130807
874760512
532155071
532120183
818211616
532124963
532123674
874760644
532124965
532154777
819131312
532127783
532154407
532123205
874760624
B73680600
B73680500
532105710
532105709
874760620
532161850
532140312
817490612
532124872
532161399
871170764
810040700

DESCRIPTION

Transaxle Assembly

Spring, Return, Brake

Fulley, Transaxle

Rod Shift Fender STLT

Pin Cofter 1/8 x 1 CAD

Bolt Hex Flghd 5/18-18 Gr 5

Nut Lock Hex W/lns 5/16-18 Unc P
Boit Fin Hex 3/8-16 Unc x 1 Gr. 5
Nut Lock Hex W/Wsh 3/8-16 Unc
Knob 1/2-13

Rod, Brake Hydro

Nut

Spring, Brake Rod

Washer

Pin Cotter 1/8 x 3/4 CAD.

Rod, Parking Brake

Cap, Parking Brake

Bracket, Transaxle

Bolt Hex Hd 5/16-18 Unc x 3/4
Shaft, Foot Pedal

Bearing, Nylon

Washer

Pin, Roll

Pulley, ldler, Flat

Bolt

Spacer, Split

Keeper, Belt Retainer

Washer 13/32 x 13/16 x 12 Gauge
Pulley, |dler, V-Groave

Bellcrank Clutch Grmd Drv STL
Retainer, Belt

Boit

Nut Crownlock 3/8-16

Nut Crownlock 5/16-18

Link, Clutch

Spring, Return, Clutch

Bolt Fin Hex 3/8-16 Unc x 1-1/4
V-Beit, Ground Drive

Keeper, Center Span

Screw Thdrol. 3/8-18 x3/4 Ty. TT
Cover, Pedal

Pulley, Engine Mech 38" Deg Hydro
Bolt, Hex

Washer

KEY PART

NO.

66
70
71
72
73
74
75
76
77
78
81
82
83
84
86
87
88
89
90
93
94
95
96
97
98
100
103
104
105
106
108
109
116
144
146
147
148
149
150
151

NO.

532161488
532134683
532141417
818132012
532141418
532121199
532121749
812000001
532123583
532121748
532161081
532123782
819171218
532141423
532157480
819212016
812000008
532158385
532124348
532142564
532140462
532144643
532124788
532144201
873510600
819111216
873340800
532141421
871070516
874780520
817541026
532145008
8721106810
819111016
874490536
8744990524
532159103
532122052
532150835
818133210

DESCRIPTION

Keeper, Belt Engine Hydro
Keeper Beit Engine

Strap Torque Lh Hydro 500 18"
Washer 13/32 x 1-1/4 x 12 Gauge
Strap Torque Rh Hydro 500 18"
Spacer, Split

Washer 25/32 x 1-1/4 x 16 Gauge
E-Ring

Key, Square

Washer 25/32 x 1-5/8 x 16 Gauge
Shaft Asm. Gross Hydro 500/18" 98
Spring Torsion T/A

Washer 17/32 x 3/4 x 16 Ga.
Rod, Tie Hydro Sph Ball 500
Bushing

Washer 21/32 x 1-1/4 x 16 Ga.
Ring Klip #5304-62

Console, Shift Hydro STLT

Nut Self-Thd Wsh-Hd 1/4 Zinc
Line Fuel Hydro 4"

Fan, Hydro 7"

Control Asm. Bypass Hydro
Retainer Spring 1" Zinc/Cad
Keeper Belt Rh Hydro 500

Nut Keps Hex 3/8-16 Unc
Washer 11/32 x 3/4 x 16 Ga.

Nut, Hex Jam Toplock 1/2-20 Unf
Arm, Control Pump

Screw Cap Hex 5/16x 18 x 1

Bolt Fin Hex 5/16-18 Unc x 1-1/4
Screw Hex Wh Hd #10-24 x 1-5/8
Adaptor Fan/Hydro Lt Hyd Alum
Boit, RDHD SQ Neck 3/8-16 x 1.25
Washer 11/32 x 5/8 x 16 Ga.

Bolt Hex FigHd 5/16-18 x 2-1/4
Boit Hex FigHd 5/16-18 x 1-1/2
Spacer

Spacer Retainer PM Mower
Bushing Nylon Collered

Washer 13/32 x 2 x 10 Ga.

NOTE: Al component dimensions give in U.3. inches.
1inch = 25.4 mm.

33

WWW.mymowerparts.com



For H usql\:(arna Parts Call 606-678-9623 or 606-561-4983
REPAIR PARTS -

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03
STEERING ASSEMBLY

PRa
b -
|:’ ,'-‘*‘—SB

a4
WWW.mymowerparts.com



e AW%W Parts Call 606-678-9623 or 606-561-4983

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

STEERING ASSEMBLY

KEY PART

NQ,

e e e R F S Y R A o I N et et
CNOMORN AR AN RN A OO NN O~ ON OO O~ WO OW~MU AR -

NO.

532124415
532154427
5321564863
532157473
532124231
532121748
819272016
812000029
532124937
532156438
810040600
532154779
873901000
532156546
532057079
532124035
532126684
871200410
532127501
532154406
543126847
532136874
819131416
817490612
876020412
532130465
532155099
532152827
532124416
818133808
532124701
532100711
532155082
532121749
532153720
532121232
532124836
873800500
874780520
532156594
874780616
532154780
532154404
874781044
532154429

DESCRIPTION

Wheel Steearing

Axle Asm STMP Dropped STL
Spindle Asm LH

Spindle Asm RH

Bearing Race Thrust Harden
Washer 25/32 X 1-5/8 X 168 Ga
Washer 27/32 X 1-1/4 X 16 Ga
Ring Klip #t5304-75

Bearing Col Strg Blk

Link Drag Extended Stamp
Washer Lock Hvy Hicl Spr 3/8
Bearing Axle STLT/GT

Nut Lock Flange 5/8-11 Unc
Shaft Asm Strg

Washer Thrust 515x 750x 033
Support Shaft

Washer Shim 1/4 X 5/8 X 062
Screw Hex Socket 1/4-20 x 5/8
Shaft Asm Pittman

Bracket Steering

Bushing Link Drag Bk LR

Gear Sector

Washer 13/32 X 7/8 X 16 Ga
Screw Thdrol 3/8-16x3/4 Ty-tt
Pin Cotter 1/8 X 3/4 Cad

Rod Tie Wire Form 19 75 Mech
Bushing Strg

Screw

Insert Cap Strg Wh Au

Washer 13/32 X 2-3/8 X 8 Ga
Lock nut

Adaptor Wheel Strg

Boot Steering Shaft

Washer 25/32 X 11/4 X 16 Ga
Extension Steering Shaft LR/LT
Cap Spindie Fr Top Blk

Fitting Grease

Nut Lock Hex w/ins 5/16-18
Boit Fin Hex 5/16-18 Unc x 1-1/4
Kit, Steering Assembly Svc
Bolt Fin Hex 3/8-16unc x 1 Gr. 5
Spacer Axle

Bearing Arm Pittman

Belt, Fin Hex 5/8-11 UNC x 2-3/4
Axle, Brace

NOTE: All component dimensions given in U.3. inches.
1 inch =25.4 mm.

35

WWW.mymowerparts.com



For Hu

REPAIR P

vapa Parts Call 606—678—9623%606-561-49.%::

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03
SEAT ASSEMBLY

KEY PART
NO. NO.

[ WP N
WNOOLO~N®BL AN

532140838
532140551
B74760616
819131610
532145006
873800600
532124181
817490616
819131614
532155925
532121246
532121248

DESCRIPTION

Seat

Bracket Pivot Seat 8 720

Bolt Fin Hex 3/8-16unc X 1
Washer 13/32 X 1 X 10 Ga
Clip Push-In

Nut Hex w/lns. 3/8-16 Unc
Spring Seat Cprsn 2 250 Blk Zi
Screw Thdrol 3/8-16 X 1 Ty-tt
Washer 13/32 X 1 X 14 Ga.
Pan Seat

Bracket Mounting Switch
Bushing Snap Bik Nyl 50 Id

36

v

PEeey ;J el
IR
RN B
Sl bt
1 ARy ::/" B
::‘ y:_h @/3
KEY PART
NO. NO. DESCRIPTION
14 872050412  Boit Rdhd Sqnk 1/4-20x1-1/2
15 532134300  Spacer Split 28x 96 Yel Zinc
16 532121250  Spring Cprsn 1 27 Blk Pnt
17 532123976  Nut Lock 1/4 Lge FIg Gr 5 Zinc
21 532153236  Bolt SBhoulder 5/16-18 Unc
22 873800500  Nut Hex Lock W/lns 5/18-18
23 874780814  Boit, Hex Head, Fin 1/2-13x7/8
Grade 5
24 819171912 Washer 17/32 X 1-3/16 X 12 Ga.
25 532127018  Bolt Shouider 5/16-18 X 62
26 810040800 Washer Lock

NOTE: All component dimensions given in U.S. inches.

1 inch =254 mm

WWW.mymowerparts.com



REQVAmJﬁg\gﬁEQa Parts Call 606-678-9623 or 606-561-4983

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03
DECALS

E I
""" 1
5 l-: L lu‘ :
oo
:-: o * :
..... -1
14 F—
.\
N N —
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 532167032 Decal Oper. Step Thru Eng/Fr 20 532145005 Decal Bat Dan/Psn
2 532157007  Decal Fender Auto Husg Radius -- 532154515  Pad Footrest LH STLT
3 532157195  Decal Hood LH -- 532154516  Pad Footrest HH STLT
4 532157193  Decal Hood HH -- 532138311 Decal Handle Lft Height Adjust
5 532271967 Decal HP Engine -~ 532142341 Decal Drawbar Cntrl Mvt Hyd
6 532159713  Decal Pnl Side -- 532162498  Manual Owner's (English}
8 532137259  Decal Warning -- 532162499  Manual Owner's {French)
9 532150817  Decal Fender Husq Available accessories not inciuded with tractor:
10 532157140  Decal Fender Danger Eng/Fr -+ MK380 Mulcher Kit with Blades
14 532136832  Decal V-Belt Schematic

WHEELS & TIRES KEY PART
NO. NO. DESCRIPTION

5320592192  Cap Valve Tire
532065138 Stem Valve
532106222 Tire F Ts 15 X 6 0 - 6 Semvice
532059904  Tube Front (Service ltem Only)
532138336 Rim Asm 6"front Silver Service
532124957  Fitting Grease (Front Wheel Only)
532124958  Bearing Flange (Front Wheel Only)

1 532138337  Rim Asm 8"rear Silver Service
532124635 Tire R Ts 18x8 5-8 C Service
5321249268  Tube Rear (Service ltern Cnly)
532104757 Cap Axle Blk 1 50 X 1 00
532144334  Sealant, Tire ( 10 0z. Tube)

NOTE: Al component dimensions given in U.8. inches

1 inch = 25.4 mm

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623

or 606-561-4983

REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

ENGINE

4
S
e

I
- 3 AR L 3 |
sk\ = “?$’ h\‘ = J/':-,ff) ?a?‘l
“:::::\ T - TT{’:‘«"T: )
NY - ™~ I
\'-:.:-__ »” o~ Ill:" dn ‘i"‘"l
-..::-’;/ b . /:‘:rj.- L’I ;(:;
Y 3_{/’ *{b"
W
23
OPTIONAL EQUIPMENT ™
Spark Arrester .
P %\35

38
WWW.mymowerparts.com



F!:Eg All'ngi\@{.ga Parts Call 606-678-9623 or 606-561-4983

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

ENGINE

KEY
NO.

1

2

3

4
13
14
15
16
23
28
31
32
33
35
37
38

40
44
46
82
72
78
81

PART
NO.

532140310

817720410

532137348
532272293
813280324
813200300
811050600
532159880
£§32137180
532161911
532140627
532123487
817490512
532137040

532124028
817480412
819091416
810040500
871070612
817420620
532128861

DESCRIPTION

Control Th/ch 23 5 LH Flag
Screw Hex Thd Cut 1/4-20x5/8 T
Engine, Briggs 289707

Muffler LT B&S 12/12.5/13HP
Gasket Eng 1 313 Id Tin Plated
Nipple Pipe 3/8 Npt X 3"

Elbow Std 90 Degree 3/8-18 Npt
Washer Lock Ext Tooth 3/8
Shield Brn/Dbr Guard

Kit Spark Arrestor (Flat Scrn)
Tank Fuel Front 2 00

Cap Asm Fuel W/sym Vented
Clamp Hose Black

Screw

Line Fuei 20"

Plug Qil Drain (Order From Engine
Manufacturer)

Bushing Snap Nyl BIk Fuel Line
Screw Hexwsh Thdrol 1/4-20x3/4
Washer 8/32 X 7/8 X 16 Ga
Washer Lock Hvy Hicl Spr 5/16
Screw Hexhd Cap 5/16-18x 3/4
Screw Thdrol 3/8-16x1-1/4 TYTT
Nut Flange 1/4-20 Starter Nut

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

39

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

MOWER DECK

40
WWW.mymowerparts.com



MOWER DECK

KEY

For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

PART
NO.

532142829
872140506
532138017
532138440
532124670
532130832
532850857
810030600
532140296
532134148
532128895
532137645
532128774
532110485
532140328
532132827
873680500
532137607
532105304
532123713
532110452
532106736
819111016
532106735
53257722

532129963
532153532
532137266
532131494
873680600
532133551
532133504
532124788
532130840
532133843
532133840
532122052
532162132
532144200
876020312
532142427
532131870

DESCRIPTION

Deck Asm Weldment

Bolt Rdhd Sqgnk 5/16-18unc X3/4
Bracket Asm Fr Sway Bar 38/42
Bracket Asm Deck Sway Bar
Retainer Spring

Arm Suspension Rear

Bolt 3/8 -24 X 1.25Gr8
Washer Lock Hvy 3/8

Washer Hard Blade Mower Vented
Blade Mower Mulching 38"
Bearing Ball #6024 (Mandrel)
Shaft Asm W/lower Bearing
Housing Mandret Vented
Bearing Ball Mandre!

Stripper Mower Vented

Bolt Shoulder

Nut Crownlock 5/16-18 UNC
Bracket Deflector Mower

Cap Sleeve 80x 112 Blk Mower
Spring Torsion Deflector 2 52
Nut Push Phos & Qil

Shield Deflector

Washer 11/32 X 5/8 X 16 Ga
Rod Hinge

Screw Thd Rolling Washer Head
Washer Spacer Mower Vented
Pulley Mandrel

Nut 9/16 Toplock Fing Oil Dip
Pulley idler Fiat 3 060

Nut Crownlock 3/8-16 UNC
Rod Pivet W/nibs

Rad Clutch Secondary

Spring Retainer 1" Zinc/cad
Asm Brake

Washer Hardened

Arm Idler

Spacer Retainer Pm Mower
Knob Rd 7/16-14 Plastic Thds BIk
V-Beit Mower

Pin, Cotter 3/32 x 3/4

Rod Clutch Primary 38/42
Spring Return

KEY PART

NO.

73
74
75
76
77
78
79
80
81
82
86
87
68
B89
92
96
97
98
99
100
101
107
108
109
110
113
122
123
124
128
129
130
131
141

NO.

532127847

532121748
812000029
532128003
532127845
5321680570
532127498
532153701
873350600
532142028
532125074
532128772
819111216
819131612
873800600
874930620
873930600
819132016
810040600
532135651
532132803
532133502
532133503
874760640
532142587
B17490512
532131289
532131288
872110614
532153390
819131312
874780616
B72140608
532124931
532130794

532142820

DESCRIPTION

Arm Clutch Secondary

Washer 256/32 X 1-5/8 X 16 Ga
Ring Klip #t5304-75

Bolt Shoulder 3/8-16 Unc 1 44
Keeper Spring 4 000

Arm Asm Clutch Primary
Bushing 747 Od X 784 Lg Brass
Spring Clutch Mower

Nut Hex Jam 3/8-16

Trunnion Adj 94

Runner, LH

Hunner, RH

Washer 11/32 x 3/4 x 16 Ga.
Washer 13/32 x1x 12 Ga.

Nut Lock Hex W/lns 3/8-16 Unc
Bolt 3/8-16 x 1-1/4 Mulcher

Nut Crownlock 3/8-16 UNC
Washer 13/32 x 1-1/4 x 16 Ga.
Washer Lock Hvy Hiel Spr 3/8
Nut Wing

Cover Asm Mulching 38"
Spacer, Hetainer

Stiffener, Idier Arm

Boilt, Hex Head 3/8-16 x 2-1/2
Upstop Deck Front 38"

Screw Thdrol 5/16-18 X 3/4
Rod, Brake, LH

Fod, Brake, RH

Bolt, Carriage 3/B-16 x 1-3/4
Washer Felt

Washer 13/32 x 13/16x 12 Ga.
Bolt, Fin Hex 3/B-16 UNC x1Gr. 5
Bolt, Rdhd Sgnk 3/8-16 x 1
Washer Thrust .75 x 1.230
Mandrel Asm Service (Includes Key
Nos. 8-10, 12-15, 31 and 33}
Mower Deck Complete (Std. Deck -
order separately muicher plate
components key nos. 96-101)

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

41

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03
MOWER LIFT

42
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-03

MOWER LIFT

KEY PART

NO.

532159460
532159471
532105767
812000002
819211621
532120133
532109413
532124526

11 532138865

532139866
532124670
532127218
873350800
532130171
873800800
532139868
532124660
532140302
873540600

DESCRIPTION

Wire Asm Inner/Sprg w/Plngr Lt
Shaft Asm Lift

* Pin Groove

E Ring #5133-62
Washer PLTD 21/32 X 1 X 21ga
Bearing Nylon Blk 629 1d
Grip Handle Bicycle
Button Plunger Black

Link Lift LH
Link Lift RH
Retainer Spring
Link Front
Nut Jam Hex 1/2-13 Unc
Trunnion Bik Zinc
Nut Lock W/wsh 1/2-13unc
Arm Suspension Rear
Spring, Retainer
Bearing Pvt. Lift Spherical
Nut Crownlock 3/8-24

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

43
WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS
TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-13

HYDRO TRANSAXLE - MODEL NUMBER 310-500

www.mymowerparts.com



For Hu
HEPAIR

KEY
NOC.

bl d b ek ok ek .
oGO~ b (3ho -t

P>
a

24

WWWhRMM NN
MO0~ m

0 G303
O~ ;M

sl%\_‘/gga Parts Call 606-678-9623 or 606-561-4983

TRACTOR - MODEL NO. LTH120 (HCLTH120A), PRODUCT NO. 954 1400-13
HYDRO TRANSAXLE - MODEL NUMBER 310-500

PART
NO.

532142986
532142987
532142832
532142928
532142933
5321420834
532142635
532150771
532142937
532142938
532142939
532142540
532142941
532150772
532150773
532142044
532142945
532142946
532150774
532142548
532142949
532142950
532150787
532142951
532142952
5321429853
532142954
532142955
632150777

DESCRIPTION

Housing, Lower

Assembly, Upper Housing
Seal, Lip

Ring, Wire Retaining

Ring, Retaining

Bearing, Shaft Ball

Bearing, Cradle

Bearing, Thrust 30 x52x 13
Swashplate, Variable

Block, Cylinder Assémbly
Arm, Trunnion

Seal, Lip

Guide, Slot

Shaft, Motor

Bearing, Thrust 42 x 68 x 16
Block, Cylinder Assembly
Seal, Lip 10x25x7
Actuator, Bypass

Center Section Assembly Kit
Seal, Lip 26x42x8

Ring, Retaining

Washer 26 x 35 x 1

Nut, Jam

Oil Filter Element

Arm, Bypass

Ring, Retaining

Arm, Actuating

Pin, Actuating

Bolt 5/16-24 x 1-3/4

45

KEY PART

NO.

40
41
43
44
52
53
56
58
59
2
63
64
68
69
92
93
98
99
113
114
119
134
135
139
140

NOTE: Afll component dimensions given in U.S. inches

NO.

532150778
532142958
532142884
532142980
532142991
532142961
532142963
532142964
532142965
532142966
532142967
532142620
532142969
532144610
532142977
532142978
532142993
532142976
6532142917
532142918
532142980
532144607
532144608
532150775
532150776

DESCRIPTION

Locknut, Hex 5/16-24 UNJC
Brake Rotor/Stator Kit
Washer 7/16 x 7/8 x .060
Differential Assembly
Washer 3/4 x 1.5 x.13
Seal .75x 1.25x .250
Shaft, Input

Bolt 1/4-20x 1.38

Pin 50D x 43IDx.750
Arm, Controi

Puck, Dampener

Set Screw

Spring

Stud 5/16-24

Spring, Block

Washer, Block Thrust
Sleeve Bearing

Seal, Wiper

Cap, Vent Assembly
Fitting, O-Ring Assembly
Spacer

Nut, Castle 5/16-24

Pin, Cotter

Spring, Compressicn
Nut, Hex 5/16-24

1inch = 25.4 mm

WWW.mymowerparts.com



	Schematic
	Electrical
	Parts List

	Chassis / Enclosures
	Parts List

	Drive
	Parts List

	Steering
	Parts List

	Seat
	Decals
	Wheels / Tires
	Engine
	Parts List

	Mower Deck
	Parts List

	Mower Lift
	Parts List

	Transaxle
	Parts List


